
Dana Reserve Specific Plan Environmental Impact Report 
Section 4.19 Utilities and Service Systems 

4.19-1 

4.19 UTILITIES AND SERVICE SYSTEMS 

The following setting and impact evaluation assesses the condition of existing water, wastewater, and 

solid waste utilities and service systems; pertinent regulations; thresholds of significance; and potential 

impacts of the project related to utilities and service systems. The existing setting is based on the Nipomo 

Community Plan, County’s LUO, 2020 Nipomo Community Services District Urban Water Management 

Plan (2020 NCSD UWMP; MKN 2021), Dana Reserve Water and Wastewater Service Evaluation (Dana 

Reserve Water and Wastewater Evaluation; MKN 2022; EIR Appendix H), and Dana Reserve Water 
[...]
water supply to serve existing and reasonably foreseeable future demands during normal, single dry, and 

multiple dry year conditions. 

Drought Risk Assessment 

The 2020 UWMP includes a Water Shortage Contingency Plan (WSCP) in accordance with California 

Water Code Section 10632(a)(3). The WSCP establishes six stages of drought response actions to be 

implemented by the NCSD in times of shortage depending on the causes, severity, and anticipated 

duration of the water supply shortage. Per the NMMA, the Santa Maria Valley Groundwater Basin is in 

the sixth consecutive year of severe water shortage conditions, which signifies a Stage IV NMMA water 

shortage response. To complete the 5‐year drought risk assessment, it was assumed that the NCSD would 

have a voluntary groundwater reduction goal of 1,267 AFY (50%), reflecting a Stage IV NMMA water 

shortage response. Per the Wholesale Agreement delivery schedule for the NSWP, it was assumed that 

the NCSD would have access to a minimum supplemental water delivery of 1,000 AFY from 2021 to 

2024 and 2,500 AFY starting in July 2025. However, if needed, the NCSD can increase deliveries over 

1,000 AFY (for years 2021–2024) if required to serve future demands. Table 4.19-12 describes the 5‐year 

drought risk assessment for the NCSD from 2021 to 2025. 

Table 4.19-12. Five-Year Drought Risk Assessment 

 20252021 20302022 20352023 20402024 20452025 

Gross Water Use 2,062 2,076 2,090 2,104 -- 

Gross Water Use (NCSD) -- -- -- -- 2,118 

Gross Water Use (Annexations Under Review) -- -- -- -- 176 

Gross Water Use (WMWC and GSWC) -- -- -- -- 833 

Supply Total (Groundwater)  1,267 1,267 2,267 1,2761,267 1,267 

Supply Total (Imported) 1,000 1,000 1,000 1,000 2,500 

Surplus/Shortfall w/o WSCP Action 205 191 177 163 640 

WSCP (Supply Augmentation Benefit) 0 0 0 0 0 

WSCP (Use Reduction Savings Benefit) 0 0 0 0 0 



Dana Reserve Specific Plan Environmental Impact Report 
Section 4.19 Utilities and Service Systems 

4.19-13 

 20252021 20302022 20352023 20402024 20452025 

Revised Surplus (shortfall) 0 0 0 0 0 

Resulting % Use Reduction from WSCP Action 0 0 0 0 0 

Source: MKN (2021) 

 WASTEWATER 

Existing Conditions 

The NCSD also provides wastewater services to its service population; however, a portion of the NCSD 

service area utilizes on-site septic systems (MKN 2021). The NCSD currently operates two wastewater 

treatment facilities within the NCSD service area: the Southland WWTF and the Blacklake Water 

Reclamation Facility (WRF). The Southland WWTF collects and treats wastewater from the majority of 

the NCSD service area and discharges treated effluent back into the basin via percolation ponds. The 

Blacklake WRF treats wastewater through secondary treatment. The treated effluent from the Blacklake 

WRF is discharged to the surface water features at Blacklake Golf Course. Water is extracted from the 

water hazards, as necessary, and discharged to a spray field. Blacklake WRF operates under Reclamation 

Orders from the Central Coast RWQCB. Additionally, the NCSD currently operates two wastewater 

collection systems within its service area, including the Blacklake System and the Town System. The 

Town System collects wastewater in the eastern portion of the NCSD service area from Orchard Road to 

Cedarwood Street, and within the southern portion of the service area from Juniper Street to Southland 

Street. The Blacklake System collects wastewater from the Blacklake community north of Willow Road 

(MKN 2021). Table 4.19-13 identifies the volume of metered wastewater collected within the NCSD 

service area in 2020. 

Table 4.19-13. Wastewater Collected within the NCSD Service Area in 2020 

Wastewater Collection 
Agency 

Wastewater Treatment 
Agency Treatment Plant Name 

Volume of Wastewater 
Collected from UWMP 

Service Area in 2020 (AF) 

NCSD NCSD Southland WWTF 554 

NCSD NCSD Blacklake WRF 52 

Total Wastewater Collected from Service Area in 2020 (AF) 606 

Source: MKN (2021) 

Based on Table 4.19-13, the NCSD collected and treated 606 AF of wastewater within its service area in 

2020 (MKN 2021). 

The NCSD is developing the Blacklake Sewer Consolidation Project to regionalize wastewater treatment 

at a central NCSD facility. As a result, the Blacklake WRF is planned to be decommissioned in 2025. 

Existing influent wastewater from the Blacklake sewer collection system will be diverted from the 

Blacklake WRF to the Southland WWTF. This project will require installation of a lift station at the 

existing Blacklake WRF site and construction of a force main to convey wastewater from the Blacklake 

system to the Town Sewer system for conveyance and treatment at the Southland WWTF (MKN 2022).  

Past influent flow and loading conditions at the Southland WWTF were determined based on flow 

monitoring conducted for the existing NCSD wastewater collection system between October and 

November 2020. Flow monitoring methods and results are described in detail in the Dana Reserve Water 

and Wastewater Evaluation (MKN 2022; see EIR Appendix H). Table 4.19-14 summarizes these 

conditions. 



Dana Reserve Specific Plan Environmental Impact Report 
Section 4.19 Utilities and Service Systems 

4.19-14 

Table 4.19-14. Past Southland WWTF Influent Flow and Loading 

Parameter Value 

Average Flow During Study Period (Oct/Nov 2020) 0.50 mgd 

Average Annual Flow (AAF) 0.49 mgd 

Maximum Month Flow (MMF) 0.51 mgd 

Peak Day Flow (PDF) 0.57 mgd 

Peak Hour Flow (PHF)1 1.3 mgd 

Source: MKN (2022) 

Note: mgd = million gallons per day 

To estimate total existing average annual wastewater flow within the NCSD service area, the following 

methods were evaluated:  

• Method 1: Return flows applied to 10-year (2011–2020) water production records (Historical 

demands by parcel, based on billing records, were adjusted using the 10-year production average. 

These demands by individual parcel were then used to calculate water usage factors per acre 

based on land use category). 

• Method 2: Duty factors from the 2007 Water and Sewer Master Plan Update 

Table 4.19-15 summarizes the estimated existing wastewater flows under both methods, including County 

service areas. 

Table 4.19-15. Estimated Total Existing Wastewater Flows 

Land Use 

No. of 
Sewered 
Parcels 

Area 
(acres) % of Total 

10-year 
Water 

Production  
(gpd) % of Total 

Return 
Factor (%) 

Estimated 
Sewer Flow 
with Return 

Factor  
(gpd) 

Estimated 
Sewer Flow 

with MP 
Sewer 

Factors  
(gpd) 

Commercial Retail 3 57 7% 76,154 9% 90% 68,538 61,113 

Commercial 
Service 

9 8 1% 3,463 0% 90% 3,117 2,032 

Multi-Land Use 
Category 

1 3 0% 359 0% 90% 323 0 

Office and 
Professional 

18 5 1% 2,993 0% 90% 2,693 942 

Public Facility 5 12 1% 4,139 0% 65% 2,691 5,188 

Rural Lands 1 3 0% 271 0% 0% -- 0 

Recreation 1 122 16% 86,473 10% 0% -- 0 

Residential Multi-
Family 

525 72 9% 158,783 19% 90% 142,905 189,711 

Residential 
Suburban 

112 39 5% 21,382 3% 50% 10,691 12,817 

Residential Single 
Family 

1,878 384 49% 479,332 58% 60% 287,559 354,371 

Agriculture 1 79 10% 0 0% 0% -- 0 

Subtotal 2,554 783 100% 833,349 1 -- 518,557 626,173 

County Service Areas 72,662 77,074 



Dana Reserve Specific Plan Environmental Impact Report 
Section 4.19 Utilities and Service Systems 

4.19-15 

Land Use 

No. of 
Sewered 
Parcels 

Area 
(acres) % of Total 

10-year 
Water 

Production  
(gpd) % of Total 

Return 
Factor (%) 

Estimated 
Sewer Flow 
with Return 

Factor  
(gpd) 

Estimated 
Sewer Flow 

with MP 
Sewer 

Factors  
(gpd) 

Total Estimated Flow 591,219 703,247 

Measured Flow 559,673 559,673 

% Difference 5% 23% 

Source: MKN (2021) 

Note: gpd = gallons per day; MP = 2007 Water and Sewer Master Plan Update 

1 Blacklake WRF will be decommissioned in the future with flows going to Southland WWTP instead. Future flow from the 2017 Blacklake Sewer 
Master Plan was used. 

As shown in Table 4.19-15, the total estimated existing wastewater flow for the NCSD service area, 

including County service areas, is 591,219 gallons per day (gpd) using estimated sewer flow with return 

factor generation rates and 703,247 gpd for estimated sewer flow with the 2007 Water and Sewer Master 

Plan Update sewer factor generation rate (MKN 2022). 

Existing NCSD Wastewater Infrastructure Capacities 

As described above, wastewater generated by the existing NCSD service area is conveyed to the 

Southland WWTF. The Southland WWTF is a secondary wastewater treatment facility equipped with the 

following infrastructure: two screw centrifugal pumps, two fine influent screens, one grit removal system 

with classifier, one in-pond extended aeration system (Parkson Biolac®), two secondary clarifiers, 10 

percolation ponds, one gravity belt thickener, 12 concrete-lined sludge drying beds for waste sludge 

dewatering, and a 400-kilo-volt-ampere (kVA) generator to provide backup power when needed. 

Additionally, the NCSD recently installed a dewatering screw press to assist in the waste sludge 

dewatering during wet weather (MKN 2022). 

The Southland WWTF site was planned to allow phased improvements as demand increases. The Phase I 

design included design and construction of new sewer main facilities, replacing the previous treatment 

pond facility to maintain and improve treatment for increasing flows and loading. Phases II and III plan 

for anticipated increases in flow rate and loading at Southland WWTF. Equipment and processes were 

designed to be able to meet greater demands with additional equipment, such as additional aeration basins 

or clarifiers, in a phased approach without requiring removal or replacement of previous improvements. A 

detailed description of improvements included in Phase I, II, and III is included in the Dana Reserve 

Water and Wastewater Evaluation (MKN 2022; EIR Appendix H).  

CENTRIFUGAL PUMPS 

The existing influent lift station at the Southland WWTF consists of two screw centrifugal pumps with 

20-horsepower (hp) motors. The pumps alternate operation, with one pump operating and the other 

remaining on standby. Under these pumping conditions, each screw centrifugal pump has a capacity of 

1,700 gpm (2.45 mgd) at 30 feet of total dynamic head (TDH). Additionally, the 2012 Conceptual Design 

Report (CDR) for the Southland WWTF identifies the future installment of a third pump to handle 

increased flow in future phases. With two pumps operating and a third on standby, each screw centrifugal 

pump would have a capacity of 4.83 mgd (MKN 2022).  

INFLUENT SCREENS 

The Southland WWTF’s existing headworks screen system consists of two shaftless screw screens 

designed for a peak flow of 4.83 mgd, with a maximum equipment capacity of 5.5 mgd (MKN 2022). 



Dana Reserve Specific Plan Environmental Impact Report 
Section 4.19 Utilities and Service Systems 

4.19-16 

GRIT REMOVAL 

The Southland WWTF’s existing grit removal system consists of one vortex-type grit tank with a single 

self-priming grit pump. One grit tank was installed during the Phase I Improvements, with provisions to 

add a second in the future. The grit tank was designed for a peak flow of 2.5 mgd (MKN 2022). 

EXTENDED AERATION SYSTEM 

The Southland WWTF currently operates one extended aeration basin with a total volume of 1.41 million 

gallons and a design mixed liquor suspended solids (MLSS) concentration of 3,223 milligrams per liter. 

The existing basin was designed for a solid retention time (SRT) of 60 to 70 days and a hydraulic 

retention time (HRT) of 1.63 days. The basin was sized based on a recommended range of biological 

oxygen demand (BOD5) loading to the aeration basin of 5 to 12 pounds per day per 1,000 cubic feet of 

basin volume.  

SECONDARY CLARIFIERS 

Two existing 55-foot-diameter concrete circular secondary clarifiers are operating at Southland WWTF, 

each with a design overflow rate (OFR) of 240 gallons per day per square foot (gpd/ft2) at average daily 

flow and 694 gpd/ft2 at peak hour flow. Each clarifier is designed for a solids loading capacity of 

0.95 pounds per square foot per hour (lbs/ft2/hr) at average conditions and 1.67 lbs/ft2/hr at peak 

conditions. With one clarifier operating, the existing combined average OFR falls within the 

recommended range; however, the combined peak OFR exceeds the recommended maximum value by 

167 gpd/ft2 and the peak solids loading rate exceeds the maximum value by 1.31 lb/ft2/hr (MKN 2022). 
With two clarifiers operating, both the existing combined average OFR and the peak OFR fall under the 

lower bound of the recommended range. However, this is not anticipated to be an issue as the NCSD is 

successfully operating two clarifiers under existing conditions. The existing average solids loading rate 

falls within the recommended range for one clarifier and the peak solids loading rate is less than the 

maximum with two operating clarifiers. The existing clarifiers have Return Activated Sludge (RAS) 

pump stations, consisting of two pumps, each with a capacity of 875 gpm. The existing combined average 

annual flow is anticipated to be 0.85 mgd, which is greater than the design range of the pumps 

(MKN 2022). 

SLUDGE THICKENER, SCREW PRESS, AND SLUDGE DRYING BEDS 

The Southland WWTF currently conveys between 34,000 and 51,000 gpd of sludge to the existing gravity 

belt thickener and screw press. The waste sludge, before processing, has a solids concentration between 

0.35% and 0.5% total solids. The gravity belt thickener and screw press currently operate between 6 and 7 

hours per day for approximately 35 hours per week. The annexation and Blacklake consolidation will 

increase the average annual flow, organic loads, and solids loads at the Southland WWTF by 44% (MKN 

2022).  

During normal operation, the screw press receives thickened sludge from the gravity belt thickener, and, 

thus, operates for the same durations as the thickener. In the event the screw press is taken out of service, 

the NCSD has sludge-drying beds that are utilized to store thickened sludge from the gravity belt 

thickener. If the gravity belt thickener is out of service, waste sludge can be routed directly to the screw 

press.  

NCSD Service Area Wastewater Projections 

Future NCSD service area wastewater flow projections include both Blacklake and town service areas 

since both will be served in the future. To estimate future average annual wastewater flow projections, the 

same methods used to estimate existing wastewater flows were used, which includes the following:  



Dana Reserve Specific Plan Environmental Impact Report 
Section 4.19 Utilities and Service Systems 

4.19-17 

• Method 1: Return flows applied to 10-year (2011–2020) water production records (Historical 

demands by parcel, based on billing records, were adjusted using the 10-year production average. 

These demands by individual parcel were then used to calculate water usage factors per acre 

based on land use category.) 

• Method 2: Duty factors from the 2007 Water and Sewer Master Plan Update 

Table 4.19-16 summarizes the estimated future wastewater flows for the existing NCSD service area 

under both methods, excluding existing demands. 

Table 4.19-16. Estimated Future Wastewater Flows for the NCSD Service Area 

Land Use 

Number 
of 

Sewered 
Parcels 

Area 
(acres) 

% of 
Total 

10-year Water 
Production 

(gpd) 
% of 
Total 

Return 
Factor 

Estimated 
Sewer 

Flow with 
Return 
Factor  
(gpd) 

Estimated 
Sewer 

Flow with 
MP Sewer 

Factors  
(gpd) 

Commercial Retail 62 71 15% 94,467 21% 90% 85,021 75,810 

Commercial Service 11 49 10% 21,170 5% 90% 19,539 12,739 

Multi-Land Use 
Category 

0 0 0% 0 0% 90% 0 0 

Office and Professional 14 9 2% 5,548 1% 90% 4,993 1,746 

Public Facility 2 12 2% 4,114 1% 65% 2,674 5,096 

Rural Lands 0 0 0% 0 0% 0% 0 0 

Recreation 0 0 0% 0 0% 0% 0 0 

Residential Multi-